
 

 

 

UNIVERSIDAD DE GRANADA 

DEPARTAMENTO DE MICROBIOLOGÍA. FACULTAD DE FARMACIA 

 

PROGRAMA DE DOCTORADO EN BIOLOGÍA FUNDAMENTAL Y DE 

SISTEMAS. 

 

 

ESTUDIO DE LA MICROBIOTA INVOLUCRADA EN LOS 

PROCESOS DEPURADORES PARA EL TRATAMIENTO DE 

AGUAS RESIDUALES URBANAS MEDIANTE REACTORES DE 

MEMBRANA (MBR) Y REACTORES DE BIOPELÍCULA (MBBR). 

 

 

Kadiya del Carmen Calderón Alvarado 

 

Tesis Doctoral. Granada, 2012. 



Editor: Editorial de la Universidad de Granada
Autor: Kadiya del Carmen Calderón Alvarado
D.L.: GR 2261-2014
ISBN: 978-84-9083-322-3



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

UNIVERSIDAD DE GRANADA 

DEPARTAMENTO DE MICROBIOLOGÍA, FACULTAD DE FARMACIA 
[...]
8
3
 M

et
h
a
n
o
sp

ir
il

lu
m

 h
u
n
g
a
te

i 

9
8
 

9
8
 

A
1
4
 

M
et

h
an

o
b
ac

te
ri

al
es

/M
et

h
an

o
b
ac

te
ri

ac
ea

e
 

 

3
6
1
 

U
5
5
2
3
5
 M

et
h
a
n
o
b
re

vi
b
a

ct
er

 s
m

it
h
ii

i 

A
Y

4
5
4
7
3
1
.1

 U
n
cu

lt
u
re

d
 M

et
h
a
n
o
b
re

vi
b
a
ct

er
 s

p
. 

9
9
 

9
8
 

    

 61



 F
ig

u
re

 S
-1

. 
S

E
M

 a
n

al
y
si

s 
o
f 

th
e 

fo
u
li

n
g
 m

at
er

ia
l 

ac
cu

m
u
la

te
d
 o

n
 t

h
e 

m
em

b
ra

n
es

 a
ft

er
 t

h
e 

d
if

fe
re

n
t 

tr
ea

tm
en

ts
. 
A

: 
 N

ew
 h

o
ll

o
w

-f
ib

er
 U

F
 

m
em

b
ra

n
e 

sh
o
w

in
g
 b

ac
il

la
r 

m
ic

ro
o
rg

an
is

m
s 

o
n
 i

ts
 s

u
rf

ac
e 

at
 t

im
e 

ze
ro

. 
B

 a
n
d
 C

: 
P

ar
ti

al
ly

 f
o
u
le

d
 m

em
b
ra

n
e,

 a
ft

er
 8

 h
 o

f 
b

ei
n

g
 f

ed
 U

A
S

B
 

ef
fl

u
en

t 
(T

re
at

m
en

t 
I)

. 
C

o
cc

o
id

 (
C

),
 b

ac
il

la
r 

(B
) 

an
d
 s

p
ir

al
 (

S
) 

b
ac

te
ri

al
 m

o
rp

h
o
lo

g
ie

s 
ar

e 
sh

o
w

n
. 

D
: 

P
ar

ti
al

ly
 f

o
u
le

d
 m

em
b
ra

n
e 

af
te

r 
8
 h

 o
f 

b
ei

n
g
 

fe
d
 w

it
h
 r

aw
 w

as
te

w
at

er
 (

T
re

at
m

en
t 

II
),

 c
ry

st
al

s 
(C

R
) 

ar
e 

al
so

 o
b

se
rv

ed
. 
E

, 
F

: 
M

at
u
re

 b
io

fi
lm

 o
n
 t

h
e 

su
rf

ac
e 

o
f 

a 
h

ea
v
il

y
 f

o
u
le

d
 U

F
 m

em
b

ra
n
e 

af
te

r 
2
4
0
0
 h

 o
f 

o
p
er

at
io

n
 (

T
re

at
m

en
t 

II
I)

. 
B

ac
il

la
r 

(B
) 

an
d
 s

p
ir

al
 (

S
) 

b
ac

te
ri

al
 m

o
rp

h
o
lo

g
ie

s 
ar

e 
ab

u
n

d
an

t 
an

d
 l

ar
g
e 

cr
y
st

al
s 

o
b

se
rv

ed
 (

C
R

):
 G

: 

S
u
rf

ac
e 

o
f 

th
e 

U
F

 m
em

b
ra

n
e 

o
p
er

at
ed

 f
o

r 
2
4
0
0
 h

o
u
rs

, 
ri

g
h
t 

af
te

r 
ch

em
ic

al
 c

le
an

in
g
 w

it
h
 N

aC
lO

 (
T

re
at

m
en

t 
IV

).
 H

. 
T

h
e 

b
io

fi
lm

 w
h
ic

h
 r

ef
o
rm

ed
 

o
v
e r

 t
h
e 

ch
em

ic
al

ly
-c

le
an

ed
 m

em
b
ra

n
es

 (
T

re
at

m
en

t 
V

) 
ad

d
it

io
n
al

ly
 o

p
er

at
ed

 w
it

h
 r

aw
 w

as
te

w
at

e
r 

fo
r 

8
 h

. 
 

 

 

 

 62



 

 

 

 

 

 

 

CAPÍTULO II 

SUBCAPÍTULO II.1 

____________________________________________________________ 

 

Bacterial community structure and enzyme activities in a membrane 

bioreactor (MBR) using pure oxygen as an aeration source 

 

 

Kadiya Calderón, Alejandro González-Martínez, Camino Montero-Puente, 

Patricia Reboleiro-Rivas, José M. Poyatos, Belén Juárez-Jiménez, María 

Victoria Martínez-Toledo, Belén Rodelas. 

 

 

Publicado en Bioresource Technology  103 (2012): 87-94. 



 

 

 

 

 

 



Bacterial community structure and enzyme activities in a membrane
bioreactor (MBR) using pure oxygen as an aeration source

Kadiya Calderón a, Alejandro González-Martínez b, Camino Montero-Puente a, Patricia Reboleiro-Rivas a,
José M. Poyatos b, Belén Juárez-Jiménez a, María Victoria Martínez-Toledo a, Belén Rodelas a,⇑
a Department of Microbiology, University of Granada, Spain
b Department of Civil Engineering, University of Granada, Spain

a r t i c l e i n f o

Article history:
Received 31 July 2011
Received in revised form 27 September 2011
Accepted 29 September 2011
Available online 10 October 2011

Keywords:
Membrane bioreactor
MBR
Enzyme activities
TGGE
Pure oxygen

a b s t r a c t

A pilot-scale membrane bioreactor was used to treat urban wastewater using pure oxygen instead of air
as a source of aeration, to study its influence on bacterial diversity and levels of enzyme activities (acid
and alkaline phosphatases, glucosidase, protease, and esterase) in the sludge. The experimental work was
developed in two stages influenced by seasonal temperature. Operational parameters (temperature, pH,
BOD5, COD, total and volatile suspended solids) were daily monitored, and enzyme activities measured
twice a week. Redundancy analysis (RDA) was used to reveal relationships between the level of enzyme
activities and the variation of operational parameters, demonstrating a significant effect of temperature
and volatile suspended solids. Bacterial diversity was analyzed by temperature-gradient gel electropho-
resis of PCR-amplified partial 16S rRNA genes. Significant differences in community structure were
observed between both stages. Sequence analysis revealed that the prevalent Bacteria populations were
evolutively close to Alphaproteobacteria (44%), Betaproteobacteria (25%) and Firmicutes (17%).

� 2011 Elsevier Ltd. All rights reserved.

1. Introduction

Since the development of the activated sludge process in the
early 20th century, aeration is required in wastewater treatment
plants (WWTPs) to transfer oxygen to the biologically active mass
of microorganisms, in order to achieve an adequate removal of or-
ganic matter. Different types of aeration are employed, depending
on specific treatment requirements (Mueller et al., 2002). Aeration
systems involve an important contribution to wastewater plant
construction and operation cost (Mueller et al., 2002; Germain
and Stephenson, 2007).

The use of pure oxygen as a substitute for air in the activated
sludge process was proposed in the 1940s and put into commercial
use in 1970 (Shammas and Wang, 2009). The main advantages found
when pure oxygen is used instead of air in conventional activated
sludge processes are: increased oxygen mass transfer, smaller
installations due to a lower required tank volume, reduced power
requirements, decreased sludge production, reduced bulking and
foaming problems, ability to treat high-strength wastewaters, im-
proved biokinetics, and faster treatment rates at high suspended so-
lid concentrations (Brindle et al., 1998; Mueller et al., 2002;

Shammas and Wang, 2009; Zupančič and Roš, 2008). These advanta-
ges balance out the significant cost of oxygen generation equipment
or the purchase of oxygen tanks.

Membrane bioreactor (MBR) systems for wastewater treatment
are based on the combination of the activated sludge process and
membrane technology to separate the particulate material from
water, avoiding the requirement of the secondary clarifier (Chang
et al., 2011). For the last 40 years, MBR technology is one of the most
used to treat industrial, domestic and municipal wastewater for the
numerous advantages offered such as excellent effluent quality, low
sludge production, small configuration, and flexibility for future
expansion and upgrade (Miura et al., 2007; Gómez-Silván et al.,
2010). In aerobic MBRs, aeration is used not only to administrate dis-
solved oxygen to the microbial biomass, but also to help keeping sol-
ids in suspension and minimize membrane fouling (Germain and
Stephenson, 2007; Calderón et al., 2011).

Use of pure oxygen as a source of aeration in MBRs allows the
achievement of high removal rates of organic matter (over 90%
reduction of COD and BOD5) (Rodríguez et al., 2010, 2011). How-
ever, the effect of pure oxygen aeration on the biology of bacterial
communities in MBR sludge remains poorly characterized. During
the formation of the activated sludge, microorganisms use their
enzymes to hydrolyze and degrade the organic matter, mostly
composed by carbohydrates and proteins (Burgess and Pletschke,
2008). Evaluating microbial diversity and enzyme activities
through the operating phase of MBRs is essential to achieve the

0960-8524/$ - see front matter � 2011 Elsevier Ltd. All rights reserved.
doi:10.1016/j.biortech.2011.09.133

⇑ Corresponding author. Address. Departamento de Microbiología, Facultad
de Farmacia, Universidad de Granada, 18071 Granada, Spain. Tel.: +34
958241755; fax: +34 958246235.

E-mail address: mrodelas@ugr.es (B. Rodelas).

Bioresource Technology 103 (2012) 87–94

Contents lists available at SciVerse ScienceDirect

Bioresource Technology

journal homepage: www.elsevier .com/locate /bior tech

 65



biological characterization of the complex microcosm which is car-
rying out the waste treatment. Variations of the enzyme activities
are well used as an indicator to evaluate the physiology of the
mixed species community in the sludge (Molina-Muñoz et al.,
2007, 2010).

The aim of this work was to analyze the influence of pure oxy-
gen applied as a source of aeration to a pilot-scale MBR on the bac-
terial community structure and its enzyme activities. Molecular
fingerprinting tools (polymerase chain reaction coupled to temper-
ature gradient gel electrophoresis, PCR-TGGE) were used in parallel
to enzyme activity measures.

2. Methods

2.1. Description of the pilot scale MBR plant

The pilot-scale experimental plant used in this study was
described in detail elsewhere (Rodríguez et al., 2010). The system
worked with real domestic wastewater, supplied by Estación Dep-
uradora Oeste Puente de Los Vados (Granada), run by EMASAGRA,
S.A. (Spain). The wastewater was pumped from the primary set-
tling tank of the municipal facility into the pilot-scale bioreactor,
which was installed nearby. The plant consisted of two separated
cylindrical bioreactors. The first tank (358 l operating volume and
1.85 m height) was aerated with pure oxygen (supplied by AL Air
Liquide S.A., Madrid, Spain). A porous diffuser was used to generate
fine bubbles, providing an adequate oxygen transfer. Dissolved
oxygen (DO) was kept at 2.8 mg/l throughout the experimental
set. The second tank (89 l operating volume and 1.10 m height)
sheltered two submerged ultrafiltration hollow-fiber membrane
units (fluoride polyvinylidene, PVTF, 1.86 m2 and of 0.04 lm pore
size) manufactured by Zenon (GE Water and Process Technologies,
Fairfield, USA). The membranes were continuously aerated with
tangential air flows (6.8 m3/h) to avoid clogging on their surfaces
and maintain solids in suspension. The membrane tank and sludge
bioreactor were separated to avoid the interference that would be
produced by the superficial aeration cleaning system in the evalu-
ation of pure oxygen aeration effects on microbial communities. A
recirculation of 141 l/h was established to keep a constant concen-
tration of total suspended solids (TSS) in both bioreactors. The
effluent water was suctioned mechanically and collected in a
25-l tank, to be used for the periodical back flushing of the mem-
brane modules. Control devices were available to monitor the
membrane pressure, temperature, pH, and the concentration of
dissolved oxygen in the activated sludge.

The experimental work in the plant was divided in two stages,
from March 23rd 2009 to April 30th 2009 (stage I) and from June
15th 2009 to July 11th 2009 (stage II). The average temperature
was 15.8 ± 2.33 �C during stage I and 26.5 ± 1.7 �C during stage II.
A hydraulic retention time (HRT) of 18 h was set in both the exper-
iments. Both stages of plant operation were initiated with a chem-
ical cleaning of the membrane with sodium hypochlorite, and
subsequently operation in the bioreactor was started at the inflow
water TSS concentration (100 mg/l) with no previous inoculation;
thus, the microorganisms inhabiting the sludge were those present
in the influent wastewater. A TSS concentration within the 4000–
5000 g/l range was maintained in both stages. In stage I, continu-
ous purge of the MBR (38.5 l/day) was required after stabilization
of the system, to keep TSS into the desired range (average TSS value
of 4880 ± 1307 mg/l). In stage II, the system became stable reach-
ing an average TSS of 4400 ± 757 mg/l and no purges were needed.

2.2. Physico-chemical analysis

The water samples for the analytical determinations were ob-
tained every 24 h from the primary settling tank, biological reactor

and permeate. Chemical oxygen demand (COD), biological oxygen
demand at 5 days (BOD5), total suspended solids (TSS) and volatile
suspended solids (VSS) were determined according to the Standard
methods for the examination of water and waste water (APHA,
2005). The pH was measured using a Crison pH 25 pH-meter
(Crison Instruments S.A., Barcelona, Spain).

2.3. Enzyme activities

Enzyme activities phosphatase, glucosidade, protease and ester-
ase were analyzed two times per week in the sludge of the pure
oxygen-aerated biological tank. Samples (ca. 200 ml) were taken
in sterile flasks, placed in ice, and immediately transferred to the
laboratory. Experiments to measure enzyme activities were always
conducted in triplicate. Phosphatase determination was performed
by the method of Goel et al. (1998), using p-nitrophenyl phosphate
(0.1%), which is converted by the enzyme to p-nitrophenol. Differ-
ent buffers were used for measuring acid and alkaline phospha-
tases (acetate–acetic, pH 4.8, or carbonate–bicarbonate, pH 9.6,
respectively). Glucosidases were measured by the colorimetric
method (Goel et al., 1998), with Tris–HCl buffer using 1% p-nitro-
phenyl a-D-glucopyranoside as substrate for the reaction. For both
phosphatases and glucosidases, standard curves were constructed
using known concentrations of p-nitrophenol. Protease activity
was calculated by the colorimetric method described by Cadoret
et al. (2002). Total esterase activity was measured using the meth-
od by Boczar et al. (2001). Substrates used in the assays were p-
nitrophenyl esters of acetate, butyrate, caproate, caprilate, laurate,
and palmitate. All chemicals required for enzyme activity analysis
were provided by Sigma–Aldrich (St. Louis, MO, USA).

2.4. DNA extraction and PCR amplification of partial bacterial 16S
rRNA genes

The DNA was extracted from sludge samples (ca. 200 mg) taken
from the pure oxygen-aerated biological tank, using the FastDNA
Spin Kit for Soil and the FastPrep24 apparatus (MP-BIO, Germany).

Two-step approaches were used for PCR amplification, as previ-
ously described by other authors for TGGE or DGGE fingerprinting
(Calderón et al., 2011; Molina-Muñoz et al., 2009). One microliter
(2–5 ng) of the DNA extracted was used as a template for all PCRs.
The HPLC-purified oligonucleotides were purchased from Sigma,
and AmpliTaq Gold polymerase (Applied Biosystems, Life Technol-
ogies, Carlsbad, CA, USA) was used for all PCRs, performed in a
Eppendorf Master Cycler (Eppendorf, Hamburg, Germany). Primers
and conditions for each of the PCR reactions were previously
described (Molina-Muñoz et al., 2009). The final PCR products were
cleaned and/or concentrated (when required) using Amicon Ultra-
0.5 mL Centrifugal Filters (Eppendorf, Hamburg, Germany). Eight
microliters (60–100 ng DNA) were loaded into each well for TGGE.

2.5. TGGE

TGGE was performed using a TGGE Maxi system (Whatman-
Biometra, Goettingen, Germany). The denaturing gels (6% poly-
acrylamide (37.5:1 acrylamide:bisacrylamide), 20% deionized
formamide, 2% glycerol and 8 M urea) were made and run with
2� Tris–acetate–EDTA buffer. All chemicals required were pur-
chased from Sigma–Aldrich (St. Louis, MO, USA). The temperature
gradient was optimized at 43–63 �C (Molina-Muñoz et al., 2009).
Gels were run at 125 V for 18 h. The bands were visualized by sil-
ver staining using the Gel Code Silver Staining kit (Pierce, Thermo
Fisher Scientific, Rockford, IL, USA). Different PCR reactions were
tested and different TGGE gels were run to check the reproducibil-
ity of the results.

88 K. Calderón et al. / Bioresource Technology 103 (2012) 87–94

 66



2.6. Analysis of TGGE fingerprints

The band patterns generated by TGGE were normalized,
compared and clustered using the Gel Compar II v. 5.101 software
(Applied Maths, Belgium). For cluster analysis, the TGGE profile
was compared using a band assignment independent method (Pear-
son product-moment correlation coefficient), as well as a method
based on band presence/absence (Dice coefficient). In band assign-
ment, a 1% band position tolerance (relative to the total length of
the gel) was applied (Calderón et al., 2011). Dendrograms relating
band pattern similarities were automatically calculated with UP-
GMA algorithms (Unweighted pair group method with arithmetic
mean). Significance of UPGMA clustering was estimated by calculat-